
Document Type Group Permitting - Effluent Umlts Review 
Antidegradation Reviews 

(choose/circle one) 
Document Type 

Effluent Limit Review (ELS and Checklist) 
Impaired Waters Review 
Low Flow calculations 
,Phosphorus Reviews 
Receiving Water Monitoring Review 

views 

WLA Intensive Survey 
AT/WLA Report

(ifyou choose Preliminary ELR you must choose the 
Preliminary Effluent Limit ReviewWWPS Document Name 'Preliminary ELR' below) 

Document Date 
Preferred ID 
Preferred ID 

Public or Not Public 
(choose/circle one) 

Subject/Topic/Title 
(briefly describe what this is. If you saw this on a list 
in a query would it give you enough information?) 

Site/Facility Name 
City/Township 
County 
[...]
	approximately five years. ·The discharge will consist of treated · 
	ta11 ings pond supernatant and surface water runoff. The wastewater. 
	filtration plant is designed to implement best available technology to 
	comply with water quality standards. Background On April 19, 1978, the MPCA issued a pennit to Reserve Mining Company (Reserve)
	end fts parent companies to dispose of taflings at the Mile Post 7 tailing
	disposal basin near Stlver 9ay. That permit was based on a Minnesota Supreme
	Court decision setting forth certain requirements including that Reserve 
	implement best available technology to meet water quality requirements. At the 
	t1me th1s permit was prepared, because of the large quantities of water used in 
	operating a taconite processing plant, ft was believed that I discharge from the 
	Date: APR 2 7 19f,~ 
	Figure

	Penn1t No: M~ 0055301 
	·Mile Post 7 tailings basin would not be necessary until closure of the basin. However, with the reduced rate of production (presently about 451 of capacity), which has occurred in the recent past and is expected to continue, water elevations in the basin have been rising. To further compound this situation, at reduced production rates, less course tailings are generated for dam construction. As a result, continued eccumulation of water could threaten dam integrity. Reserve has indicated that a discharge wi
	Technology 
	In developing a standard for discharge, the. MPCA is guided by the Minnesota Supreme Court decision of May 27, 1977 which states as follows: 
	•the permittee shall be required to apply the best available technology to maintain water quality and to comply with 111 applicable laws and \"egulations specifically including Minnesota Regulation WPC 14 and such other standards which now .or in the future· may be applied to the permittee's tailings.-· · . 
	The decision further states that the above requirement shall apply to any water discharge from the tailings or catchment basin and such discharge·. shall be treated to the extent necessary to confonn to all present and future water · quality standards. 
	Based on this requirement the MPCA contracted a consultant to detennine a treatment technology which would be the best available technology and which would assure that water quality was met. Based on the consultants review it was determined that best available technology would include chemical floculation followed by multimedia filtration. 
	Reserve Mining Company Proposal 
	Reserve has proposed a water filtration plant for ·treating the proposeddischarge. The technology which was proposed by Reserve consists of chemical floculation followed by multimedia filtration, and is like that proposed by the MPCA consultant. This technology represents present state of the art and is comparable to that serving the citizens of Duluth and other Northshore municipalities for treatment of public drinking water. 
	Permit Conditions 
	The proposed permit requ.1res Reserve to implement best available technology and establishes limitations and operating conditions which include requiring that Reserve .operate the water :filtration plant as efficiently as possible end assure that water quality is maintained for the Beaver River. The permitincludes effluent limitations and water quality standards for amphibole fibers, fluoride, total suspended solids, turbidity, pH and dissolved iron. The permit also eJtab11shes • monitoring program to deter
	Location of the water filtration plant is shown on the attached map. 

	Wlwaf 
	Wlwaf 
	rom new ump stat' tailings ba....._-111 

	SEEPAGE 
	SEEPAGE 
	RECOVE~1 roNu__... 
	• 
	• 
	To Beaver Rlver
	-

	f 
	♦ 

	SEO. 
	SEO. 
	.· m2
	• 
	t 
	' 
	., 
	... 
	a
	-
	V
	..
	••

	... 
	f 
	s

	.. 

	..,
	..,
	I 
	N 

	8 
	Ut 
	"' ~· 
	-
	I 

	' 
	11 1
	SCALE 1 • 20_0 
	Figure
	-4pn-Date: IPR Z? S 
	Permit No: MN 0055301 
	On the basis of preliminary MPCA staff review and 1pplic1tton of epp11cable 
	. standards and rules. the Direc.tor will reconrnend that the MPCA issue • permit for construction end discharge subject to certain effluent 11m1t1tions. water quality standards and special conditions. Any construction that Ny be required 1n the proposed permit may not be C011111tnced until the permit 1s issued and the plans and specifications are approved by the Director. Because of the need to construct this facility this sunrner, end because of the interest in permitsissued to Reserve Mining Company in t
	The proposed determination to reconrnend issuance of the permit is preliminary. Interested persons are invited to submit written conrnents upon the proposeddischarge. Interested persons may also petition for a public hearing in accordance with 6 MCAR § 4.4011. Conrnents or petitions for eub11c hearingsshould be submitted in person or by mail no later than thirty {30) days after the public notice of this application is issued. Written conrnents or petitionsfor public hearing should be addressed to: 
	Permits Section 
	Division of Water Quality
	Minnesota Pollution Control Agency
	1935 West County Road 8 2 
	Roseville, Minnesota 55113 
	However, because of the time constraints. we ask that anyone interested in conrnenting also verbally CODIIIUnicate conrnents to the person listed below. We would appreciate verbal conrnents approx1mately10 days prior to the close of the notice so we may begin to understand the interest in this proposed permit prior to close of the notice. · · . · 
	To ensure that comnents are clearly directed to the proposed permit and to appropriate staff persons, the permit number should appear on each page of anysubmitted conrnents. All conrnents received no later than thirty (30) days. after this public notice is issued will be considered in the formulation of final determin11t1ons. The MPCA will make final determinations in a timely manner after the expiration of the public conrnent period. Requests for a public hearing must be in conformance with 6 MCAR 4.4011 a
	Public notice of the plans and specifications is discretionary with the Director, but in 111 cases a letter notice will be sent to all persons who indicate an interest in the plans and specifications. 
	The application, proposed _permit including proposed effluent limitations, special conditions, C011111ents · received. pertinent rules and other documents relevant to the permit are available for inspection and may be copied anytimebetween 9:30 A.M. end 3:30 P.M•• Monday through Friday. Copies of the public notice and fact sheet. are available at the address shown above. If you have eny questions regarding this draft pennit. or are interested in knowing when this permit will be presented to the MPCA Board, 
	Please br~n9 t_~e. fo~~oing to the attention· of persons whom you know would be 
	.. 
	' 
	Page 1 of 19 Pennit No: MN 0055301
	\oRAnj 
	\oRAnj 
	AUTHORIZATION TO.DISCHARGE AND TO CONSTRUCT WASTEWATER TREATMENT FACILITIES UNDER THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND STATE DISPOSAL SYSTEM PERMIT PROGRAM 
	In compliance with the provisions of the Federal Water Pollution Control Act, as 
	amended,. (33 U.S.C. 1251 et seq; hereinafter the "Act"), Minnesota Statutes 
	Chapters 115 and 116, as amended, and Title 6, Part 4.4001 -4.4021.and 4.4101 
	-

	4.4111 of the Minnesota Code of Agency Rules (hereinafter 6 MCAR § 4.4001 et. 
	seq. and 4.4101 et. seq.)
	\ 
	RESERVE MINING COMPANY; ARMCO INC.; AND REPUBLIC STEEL CORPORATION herein after referred to as· the Pemittee, are authorized by the Minnesota 
	Pollution Control Agency (MPCA), to construct wastewater treatment facilities 
	and/or to discharge from The Mile Post 7 return water filtration plant near 
	Silver Bay to receiving water nemed the Beaver River, in accordance with 
	. effluent limitations, monitoring requirements and other conditions set forth in 
	PARTS I and II hereof. This permit shall become effective on the date of issuance by the Director. This permit and the authorization to discharge shall expire at midnight,
	May 31, 1989. The Permittee is not authorized to diScharge after the above date 
	of expiration. In order to receive authorization to discharge beyond the above 
	date of expiration, the Permittee shall submit such information and forms as are 
	required by the Agency no later than 180 days prior to the. above date of 
	§ 4.4001 et. seq. and 4.4101 et. seq, or any
	expiration pursuant to 6 MCAR 

	amendments thereto. 
	Date: Sandra S. Gardebring
	Executive Director 
	Minnesota Pollution Control Agency 
	Page 2 of 19 · Pemit No: MN 0055301 
	Part I 
	A. Description 
	The discharge from the wastewater treatment facilities will consist of treated tailings supernatant and surface water runoff from the Mite Post 7 tailings disposal system return water pond. The treatment facilities are designed for a flow rate of 2500 gallons per minute. It is possible that the facilities could occasionally discharge at a maximum rate up to approximately 3500 gallons per minute. 
	The discharge from this facility 1s only necessary to reduce water levels in ,the Mile Post 7 tailings disposal basin '.to normal operating levels. Normal operating levels are considered to be an average basin level of twenty feet although the normal operating levels may vary depending on tailings deposition and submersion. 
	The wastewater treatment facilities consisi of alum addition using a rapid mix system. flocculation basin, multi-media filtration beds, alum tank, polymer tank, pumps. pipes, and . appurtenances. These facilities . are generally described in a report titled Report on Mile Post 7 Tailings Oiposal System Excess Water Discharge by RREM, Inc. dated March. 1984. This report further establishes the basin design criteria· which were utilized. Final plans and specifications for the facility w111 be reviewed in acco
	PART t 
	Page 3 of 19 
	Pennit No: MN 0055301 PART I 
	a. EFFl.um LINITATI01'S AND MONITORING REQUIREMENTS During the perfocl beginning upon completion of construction of the· wastewater treatment fec111t1es 
	described ·1n Part I.A., of this permit and lasting until May 31, 1989 the Permittee ts authoriz~ to 
	discharge from outfall serial number 20100. Such discharges shall be limited and monitored by the Pennittee as specified below: EFFLUENT CHARACTERISTICS DISCHARGE ltflltTATIONS MONITORING REQUIREMENTS
	kg/day (lbs/day) Other Units (specify) 
	Thirty (30) Thirty (30)
	Consecutive consecutive Measurement Sample
	Day Average Daily Max Day Average Da11y Max Frequency
	Flow-m/Day (MGD) DaflyTm.....
	3

	-·--
	-

	Flow EstiMte
	Turbidity (NTU)1H> Continuous 
	·-

	Twice/week Grab Total Amphibole Fibers...-, 1ox101sx10Grab Fluorfde...,.* Twice/month Grab Total suspended Solids 20 mg/1 30 mg/1 Once/month Grab Dissolved Iron 1.0 mg/1 2.0 mg/1 Once/month Grab 
	r-
	6 
	6 
	-

	The pH shall not be less than 6.5 nor greater than 8.5 and shall be monitored twice/week by grab sample•. 
	These upper and lower limitations are not subject to averaging and shall be met at all times. There shall be no discharge of floating solids or vfsfble foam fn other than trace amounts. The dtscharge shall not contain oil or other substances fn amounts sufficient to create a visible color 
	film on the surface of the receiving waters. Except for turbidity and fluoride or unless otherwfse specified in the pennit or monitoring plan, sample!
	taken in compliance with the IIIOftitoring requirements specified above shall be taken at a point
	representative of the discharge from the.wastewater treatment facilities to the Beaver River. Turbidity
	samples shall be taken from the discharge from each filter bed prior to mixing with any other ffltered 
	waters by continuous sampling. Fluoride samples may be taken at the point of entry of the discharge to 
	the Beaver Bay. · · · *See Part I.C.4. Discharge Authorization. 
	-See Part 1.c.s. Turbfdfty Operational Levels. 
	***See Part I.t.6. Total Amphibole Fiber Effluent Limitations and Part I.C.7. Fiber Monitoring.
	****See Part I.C.8. Fluoride Water Quality. · 
	Page 4 of 19 · Permit No: f4N 0055301 
	PART J 
	PART J 
	C. Other Requirements 
	1. 
	1. 
	1. 
	1. 
	Tailings Depos.ition 

	This permit does not authorize the discharge or disposa1 of tai11ngs. 

	2. 
	2. 
	Non-Degradation 


	Consistent with Minnesota Ru1e 7050.0180, the wastewater treatment facilities sha11 be operated and maintained by the Permittee to ensure 
	• to the maximum practicab1e extent that the surface waters of the St1te are maintained at their natura1 qua11ty. The increase in surface water of any po11utant sha11 not preclude the appropriate beneficial present and future use of the water. 
	3. Treatment Techno1ogy 
	The Pennittee sha11 be required to app1y the best available techno1ogy to maintain water quality and shal1 comp1y with a11 app1icab1e laws, ru1es, court orders, and decisions specifica11y 1nc1uding Minnesota Ru1es 7050.0100 -7050.0220 and 7050.0300 -7050.0350 and other du1yadopted ru1es and standards which now or in the future may be app11ed to the Perm1ttee's wastewater treatment faci11ties during construction and operation. 
	4. Discharge Authorization 
	Consistent with 40 CFR Part 440.12 a.3. Ore Mining and 0.ress1ng Point 5urce Category, Subpart A, Iron Ore Subcategory; or .any amendments thereto; the Permittee's tota1 discharge from the Mi1e Post 7 tailingsdisposa1 basin sha11 be 1imited to the amount of precipitation drainage which has. accumulated in the basin. The tota1 amount of precipitation drainage sha11 be ca1culated by adding the amounts of precipitation drainage detennined in items a &b be1ow: 
	a. 
	a. 
	a. 
	The quantity of precipitation drainage accumulating in the Mile Post 7 basin from the drainage area flowing to the Mile Post 7 basin, but not including the Mile Post 7 basin area; times the total annu~l precipitation. 

	b. 
	b. 
	The quantfty of prec1pitat1on drainage accumulating 1n the Mile 


	. Post 7 basin.. from the annual precipitation minus the annual evaporation, t1mes the area of the Mile Post 7 basin. 
	Jn addition, the Perm1ttee sha11 maintain water leve1s in the M11e Post 7 tailings basin, such that, to the maximum practicab1e extent, all tailings are p1aced underwater in the basin during operations. At the present time the nonnal average basin water level, which is maintained to assure the tai11ngs are disposed of under water, is approximately twenty feet. · 
	. ~o"
	-



	~~ior-
	~~ior-
	Figure

	Page 5 of 19 Pem1t No: MN 0055301 
	5. Turb1d1ty Operational Level(s) 
	The Permittee shall detenntne t level of turbidity tn the treated water from each filter bed will assure compliance with fiber effluent limitations contained tn Part I.B.1, of this 1>1rmit. Upon determiningthe appropriate turbidity operational level(s). the Permittee may, upon approval of the Director, reduce the fiber .monitoring frequency as described in Part l,C.7. Fiber Monitoring, provided the Permittee can consistently comply with the appropriately determined turbiditylevels. Non-compliance with the d
	6. Total Amphibole Fiber Effluent Limitations 
	The Permittee shall comply with the total emphibole fiber effluent limitations described in Part I ,B. of thfs permit, for ninety-five percent of the samples collected. Compliance shall be determined based on the fiber sampling and analysis required by Part I,C.7. of this permit or samples taken by the Agency and analyzed in accordance with the procedures described in Part I,C.7. of this permit. 
	C~ Fiber Monitoring 
	a. Analnes Procedures Applicable to Part I.B~ 
	Fiber analyses of samples taken pursuant to Part I ,8. of this pemit shall be quant1t1ative including fiber concent1"ations as amphibole, chrysotile, non-amphibole, non-chrysotile, ambiguous, ·etc. and shall also include a mineralogical breakdown of the fibers found and their concentrations. Analyses required by this permit shall be performed in accordance with the most recent techniques of the Minnesota Department of Health and shall be conducted by the Minnesota Department of Health. A one liter 